PRICE .25

PART NO.24388

E1073FZ




FIGURE 1

Key _Description Part No._ Qty. Key Description Part No. Qty.
1 STARTER HOUSING A<64504-B 1 21 PAWL-starter 58756 2
2 Includes: BUSHING 64443 1 22 WASHER 58851 2
3 BUSHING-zewind spring 65830 1 23 SPRING-starter pawl 58758 2
4 BUSHING . 67177 1 24 ROTOR-magneto 67165 1
5 SCREW-hex, spinlock, 12-24 x 5/8 80676 4 25 CAP-dust 64002 1
6 ROPE-starter 58806 1 26 SCREW-pan, 8-32 x 3/4 82178 7
7 GRIP-starting rope 58915-1 1 27 WASHER-lock, # 8 83022 7
8 INSERT-rope retaining 58847 1 28 COIL-core and generator 67163 1
9 SHIELD-spring (inner) 63566 1 29 MODULE-ignition 67162 1

10 SPRING-rewind 63268-A 1 30 SCREW-hex, 1/4-20 x 5/8 80048-1 3
11 SHIELD-spring (outer) 63565-A 1 31 PLATE-back A-67618 1
12 PULLEY & CUP ASSEMBLY A-64446 ] ‘32 Includes: SEAL’ 58688-A 1
13 . Includes: BUSHING-spring lock 64400 1 33 BEARING-roller 63195 1
14 LOCK-rewind spring 64049-A 1 34 SCREW-rd, 1/4-20 x 5/8 80251 1
15 WASHER-retaining 58763 1 35 TERMINAL-spark plug ' A-33055 1
16, SCREW-hex 10-32 x 1/2 80648 i 36 LEAD-high tension 67166 1
17 NUT-hex jam 3/8-24 81124 1 37 COIL-transformer 67164 1
18 WASHER-lock 3/8 83102 il 38 LEAD-transformer 67162F 1
19 WASHER-flat 84010-1 1 ; 39 SWITCH A-57650-3 1
20 STUD-shoulder 58757-B 2 40 PLATE-"on-off" 72085-A 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

s



EIGURE 2

Key Description Part.No. )Qty. Key Description Part No. Qty.
1 PISTON & PIN A-63781-B 1 27 CAP ASSEMBLY-fuel filler A-65283 1
2 Includes: RING-piston ( ) 55537 2 28 Includes: GASKET 58957 1
3 RING-refaining™” e 55095 1 29 DECAL-caution 64144 1
4 RING-retaining N 64742 1 30 LINE-fuel (flexible) 65593 1
5 ROD-connecting A-63309-1 1 31 FILTER-fuel A-59251 1
6 Includes: BEARING-needle 59351 1 32  Includes: FILTER-felt 59253-1 1
7 SCREW-so¢, 3-32'%'9/16 80805 2 33 'CONNECTOR-fuel line 67080 1
8 BEARING-needle (set 28) A-64621 i 34 CLAMP-fuel line s 65597-1 1
9 KEY 75078 1 35 SCREW-pan, 6-32 x 5/16 80605 1
10 CRANKSHAFT 59625-1 1 36" LINE-fuel ) 65718 1
11 SCREW-bearing retainer 59704 2 37 SCREW-adjusting 63367 1
12 WASHER-lock 59705 2 38 NUT-flexloec, 1/4-20 81108 1
13 BEARING-ball 58190-S 1 39 PIN-adjusting 67586-1 1
14 RING-retaining 58319-A 1 40 SCREW-shoulder 63855-A 3
*15 "O'" RING - 67559 1 41  CAP-muffler 63520-3 1
*16 CRANKCASE & TANK A-53625 1 42 BAFFLE-muffler 65633 1
17 Includes: SCREW-fil., 8-32 x 1-3/4 82147 i 43 SCREW-hex, 12-24 x 5/8 80978% 3
18 SCREW-fil., 8-32 x 5/8 82146 8 44  BODY-muffler A-63535-1A 1
19 GASKET-fuel tank 65391 1 45 GASKET-cylinder 63778-1 1
*20 . COVER-fuel tank 67153-2 1 46 SPARK PLUG 63547-S 1
*21 BOLT-guide bar 67807 2 47 Includes: GASKET 25038 1
22 SCREW-fil., 8-32 x 2-3/16 82155 8 48 CYLINDER-2-1/16" bore A-67598 1
23 PIN-dowel 63621 2 49 NUT-hex, 1/4-28 81065-2 4
24 STUD 55871 4 50 WASHER-lock, 1/4 83009 4
25 SEAL 58688-A 1
26 SHIELD-sawdust A-64715 i * Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

i




FIGURE 3

SPRING-governor

Description

Part No. Qty.

Key Description Part No.Qty. Key
1 RETAINER-reed valve 63370-A 1 *27
2 REED-valve 63166=A 4 28
3 SEAT-reed valve 68371-B 1 *
4 GASKET-reed valve seat 65483 1 *29
5 SPACER-reed valve seat 63019-1A 1 *30
6~ SCREW-shoulder 65489 3 31
- 7  GASKET-carburetor 67540 2 32
8 SPACER-carburetor 67539 1 *33
9 LINE-fuel 65718 i 34
10 CARBURETOR A-64465 1 35
11 PIN-cotter 86324 1 36
-12 ROD-choke A-63337 1 37
13 WASHER-lock # 10 83046 2 38
14 SCREW-hex, 10-32 x 2 80965 2 39
15 NUT-cover mounting A-64268 1 40
16 WASHER-nylon 54536 1 41
17 RING-retaining 58319-A 1 42
*18 COVER-air filter 53484-1 1 . *43
19 FILTER-air 54620 1 44
*20 RING-air filter mounting 53483 1 *45
*21 GASKET-mounting ring 53482 1 46
22 BOOT-throttle rod 58348 1 47
23 ROD-throttle A-64561 1 48
24 SPRING-throttle return 64562 1 49
25 LINK-carburetor 64558 1 50
*26 53494 1

SCREW-pan, spinlock, 6-32 x 3/16
PLATE-speed adjusting
VANE & SHAFT ASSEMBLY
Includes: SHAFT
VANE
SCREW-set, 4-40 x 1/8
BUSHING-air vane shaft
BRACKET-cover mounting
PIN-throttle lock
SPRING-throttle lock
SCREW-pan,spinlock, 8-32 x 1/2
COVER-throttle handle
Includes: BUSHING-nylon
RING-retainer
TRIGGER-throttle
BUTTON-choke
GROMMET
HANDLE-throttle
Includes: PLUG-accordian
PLUG-plastic
SCREW-hex
GROMMET
SCREW-pan, 8-32 x 1/4
SCREW-hex, spinlock 12-24 x 5/8
GASKET-throttle handle

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

80930
64548
A-53640
A-53473
A-53471
80893
64547
A-53488-1
58924
58405
80560
A-63325-1A
59064
58409
58859
57289-1
58362
A-53626
65889
53572
80891
58858
80575
80676
63779-B

2

[y

Ll el e e O O o T S S Gy S S G NI 1 T G




24382-1

FIGURE 4
Key Description Part No. Qty. Key Description Part No. Qty.

*1 HANDLE BAR A-53573-2 1 *17 SPACER-inner 53465 1
2 SCREW-soc., 1/4-20x 1 80428 1 *18 ARM-blade A-53463-1 1
3  BOLT-blade 59224 1 19 PULLEY-driven 64099-A if
*4 WASHER-outer 64113-2A 1 20 KEY 66612 1
5 WHEEL-masonary (standard) 64596-AS 1 *21 SHAFT-blade 53462 1
BLADE-saw (optional) 64595 L 22 NUT-hex, 3/8-16 81089-2 2
WHEEL-metal (optional) 64597-AS 1 *23 COVER-drivecase 53579-2 1
WHEE L-stainless (optional) 65898-S 1 24 BELT-drive 64498 1
WHEEL-transite (optional) 65930-S 1 25 RACE-inner 64332 1
WHEEL-aluminum (optional)¥. 65899-S 1 26 PULLEY-bearing and drum assembly A-64104-A 1
WHEEL-copper (optional) 65996-S 1 27 Includes: BEARING 55204 1
5A Includes: SPACER-blotter 24174 2 28 WASHER-thrust (inner) 58833 1
*6 WASHER-inner 53467-2 1 29 PLATE-clutch 63053-1 1
7 GUARD-blade 64095-2A 1 30 SPRING-clutch 65842 3
8 CLAMP 64383-1 2 31 SHOE-clutch 64569 3
9 BOLT-hook A-65552-1 1 32 COVER-clutch 63051 1
10 SCREW-hex, spinlock, 1/4-20 x 1/2 80681-3 2 33 SCREW-hex, spinlock, 12-24 x 3/4 80867 2
11 SCREW-hex, spinlock, 1/4-20 x 13/16 80573 il *34 BRACKET-handle bar 53571-2 1
12 CLAMP 64651-1 i *35 SPACER-handle bar 53570-2 1
13 RING-retaining 59128 il *36 SCREW-soc cap, 1/4-20 x 1-3/4 82191 2

14 RING-retaining 31080 1

15 BEARING-ball 64570-S 2

*16 SPACER 53461 1 * Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER-WHEN ORDERING PARTS.




A-64465
MODEL HS - 46A

No. Part No. Description Qty. No Part No. Description Qty.
1 §80264 SCREW - rd¢"hd. n4-40 x 3/16 2 19 §58992 SCREW - fulcrum pin retaining 1
2 §83008-1 WASHER - lock #4 6 20 58978 GASKET - main diaphragm 1
3 25050 SHUTTER - throttle 1 21 §58988 DIAPHRAGM - main control 1
4 83024 WASHER - lock #6 4 22 58979 COVER - main diaphragm 1
| 5 80275 SCREW - fil, hd;%6=382/x 3/8 4 23 80591 SCREW -rd. hd., 4-40x 1/4 4
6 58975 COVER - fuel pump diaphragm 1 24 §58994 PLUG - extension 1
7 58981 GASKET - pump diaphragm 1 25 57819 RING - retaining 1
8 §58980-R DIAPHRAGM - fuel pump 1 26 59500 SCREEN - channel il
9 §58974 SCREEN - fuel inlet 1 27 §58991 PLUG - expansion i}
10 58982 CLIP - throttle shaft retaining 1 28 §73075 SPRING - adjusting needle 2
11 58990 SHAFT & LEVER - choke 1 29 §58973 SPRING - throttle stop i
12 73264 SPRING - choke friction 1 30 §58993 SCREW - throttle stop 1
13 25527 BALL - check 1 31 §63676 NEEDLE - adjusting (main mixture) il
14 58984 SHUTTER - choke 1 32 §63677 NEEDLE - adjusting (idle mixture) 1
15 §569717 NEEDLE - inlet 1 33 64648 SHAFT & LEVER - throttle 1
16 §55759 SPRING - control lever 1 34 §58971 GASKET SET 1
17 §59716 LEVER - inlet control 1 35 64758 REPAIR KIT 1
18 §58977 PIN - control lever fulcrum 1 x 63711 GASKET & DIAPHRAM SET 1

§ Indicates contents of Repair Parts Kit
* Denotes new parts

6 ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-98

SPECIAL TOOLS - Available on Order

A-23937-B WRENCH-combination
*24382-1 WRENCH-blade removal

22828 PLIERS-retaining ring (piston pin)

23528 WRENCH-socket screw (connecting rod)

23955 PLUG-needle bearing assembling (connecting rod)
A-23137 JACKSCREW ASSEMBLY

23136-2 SLEEVE-bearing & shaft installation
22820-3 COLLAR-bearing installation
23846-1 ANVIL-crankshaft installation

23759 SLEEVE-seal protecting (crankcase)

23972 SLEEVE-seal installation (crankcase only)

23957 PLUG-seal installation (crankcase)
A-23934 SPANNER WRENCH ASSEMBLY (clgteh)
A-23960 PULLER-magneto rotor

23956 PLUG-bearing and seal installation”(back plate)
A-23962 JACKSCREW-bearing remover (back plate)

23846-2 ANVIL-roller bearing disassembling (back plate)
A-23951 PLUG-piston pin remoyal

23420 PLUG-bearing instailation

24006-1 PLATE-crankshaft aligning

23968 ANVIL-bearing installation

24113 PLUG-bearing installation

24114 SLEEVE-beéaring removal

24302 PLUG-seal-installation

24306 SHIM*=plastic\plaek)

* Denotes new/parts

AGCESSORIES AVAILABLE

A-53611 CARRYING CASE & KIT
Includes:
A-33610 CASE-carrying
A-247110-1 KIT-operators
Includes: Qty.

64599 FUEL CAN-safety 1
64598 GOGGLES-safety 1
23394 OIL-engine (1/2 pt. can) 6
54620 ELEMENT-air filter 1
64498 BELT-drive 1
64596-AS WHEEL-masonry 1
64597-AS WHEE L-metal 1
64595-S BLADE-saw 1

A-24266 KIT-starter rope 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




XL-98

Part No. Description Qty. Part No. Description Qty. Part No. Description  Qty. Part No. Description Qty.
22820-3 Collar 1 57289-1 Button ik 63370-A Retainer 1 65842 Spring 3
22828 Pliers 1 A-57650-3 Switch i 63371-B Seat 1 65889 Plug 1
23136-2 Sleeve 1 57819 Ring il 63520-3 Cap 1 65898-S  Wheel 1
A-23137 Jackscrew 1 58190-8 Bearing i A-63535-1A Body 1 65899-S  Wheel 1
23394 Oil-engine 6 58319-A Ring 1 63547-S Spark Plug 1 65930-S Wheel 1
23420 Plug 1 58319-A Ring 1 63565-A Shield(outer) 1 65996-S  Wheel i}
23528 Wrench il 58348 Boot 1 63566 Shield(inner) 1 66612 Key 1
23759 Sleeve 1 58362 Grommet 1 63621 Pin 2 67080 Connector 1
23846-1 Anvil 1 58405 Spring 1 63676 Needle 1 %67153-2 Cover 1
23846-2 Anvil 1 58409 Ring 1 63677 Needle 1 67162 Module 1
A-23934 Spanner Wrench 1 58688-A Seal 1  *63711 Gasket 1 67163 Coil 1
A-23937-B  Wrench 1 58688-A Seal 1 63778-1 Gasket 1 67164 Coil 1
A-23951 Plug 1 58756 Pawl 2 63779-B Gasket 1 67165 Rotor 1
23955 Plug 1 58757-B Stud 2 A-63781-B Piston & Pin 1 67166 Lead 1
23956 Plug 1 58758 Spring 2 63855-A Screw 3 67167 Lead 1
23957 Plug 1 58763 Washer 1 64002 Cap 1 67177 Bushing 1
A-23960 Puller 1 58806 Rope 1 64049-A Lock 1 67539 Spacer 1
A-23962 Jackscrew 1 58833 Washer (inner) 1 64095-2A Guard 1 67540 Gasket 2
23968 Anvil 1 58847 Insert 1 64099-A Pulley 1 *67559 "O" Ring 1
23972 Sleeve(crankcase) 1 58851 Washer 2 A-64104-A Pulley 4 67586-1 Pin 1
24006-1 Plate 1 58858 Grommet 1 *.64113-2A Washex(outer) 1 _A=67598 Cylinder 1
A-24110-1 Kit-operators I 58859 Trigger 1 64144 Decal 1 A~6'7618 Plate 1
24113 Plug 1 58915-1 Grip 1 A-64268 Nut 1 e 67807 Bolt 2
24114 Sleeve 1 58924 Pin il 64332 Race(inner) 1 72085-A Plate 1
24174 Spacer 2 58957 Gasket il 64383-1 Clamp 2 73075 Spring 2
A-24266 Kit-starter rope 1 58971 Gasket Set 1 64400 Bushing 1 73264 Spring 1
24302 Plug 1 58973 Spring 1 64443 Bushifig 1 75078 Key 1
24306 Shim 1 58974 Screen 1 A-644486 Pulley & Cup 1 FASTENING PARTS
24382-1 Wrench 1 58975 Cover 1 A264465 Carburetor 1 80048-1 1/4-20x5/8 3
25038 Gasket 1 58977 Pin 1 64498 Belt 1 80251 1/4-20 x 5/8 1
25050 Shutter 1 58978 Gasket 1 64498 Belt 1 80264 4-40 x 3/16 2
25527 Ball 1 58979 Cover 1 A-64504~<B*w»Starter Housing 1 80275 6-32 x 3/8 4
31080 Ring 1 58980-R Diaphragm i 64547 Bushing 2 80428 1/4-20x 1 1
A-33055 Terminal 1 58981 Gasket 1 64548 Plate 1 80560 8-32 x1/2 2
* 53461 Spacer 1 58982 Clip 1 64558 Link 1 80573 1/4-20 x 13/16 1
* 53462 Shaft 1 58984 Shutter 1 A-64561 Rod 1 80575 8-32x 1/4 4
* A-53463-1 Arm 1 58988 Diaphtagm 1 64562 Spring 1 80591 4-40 x 1/4 4
* 53465 Spacer (inner) 1 58990 Shaft & Lever =1 64569 Shoe 3 80605 6-32 x 5/16 1
* 53467-2 Washer (inner) 1 58991 Plag 1 64570-S Bearing 2 80648 10-32 x 1/2 1
* A-53471 Vane 1 58992 Scréw 1 64595 Blade 1 80676 12-24 x 5/8 8
* A-53473 Shaft 1 58993 Screw 1 64595-8S Blade 1 80681-3 1/4-20x 1/2 2
* 53482 Gasket 1 58994 Plug 1 64596-AS Wheel i} 80805 8-32 x 9/16 2
* 53483 Ring 1 59064 Bushing 1 64596-AS Wheel il 80867 12-24 x 3/4 2
* 53484-1 Cover 1 59128 Ring 1 64597-AS Wheel il 80891 Screw-hex i
* A-53488-1 - Bracket 1 59224 Bolt 1 64597-AS Wheel 1 80893 4-40 x 1/8 2
* 53494 Spring 1 A=59251 Filter- 1 64598 Goggles 1 * 80930 6-32 x 3/16 2
* 53570-2 Spacer ¥ 592531 Filter 1 64599 Fuel Can 1 80965 10-32 x 2 2
* 53571-2 Bracket 1 59351 Bearing 1 A-64621 Bearing 1 80978 12-24 x 5/8 3
* 53572 Plug 1 59500 Screen 1 64648 Shaft & Lever 1 81065-2 Nut-1/4-28 4
* A-53573-2 Handle Bar 1 596256-1 Crankshaft 1 64651-1 Clamp 1 81089-2 Nut-3/8-16 2
* 53579-2 Cover 1 59704 Screw 2 64715 Shield 1 81108 Nut-1/4-20 1
A-53610 Case 1 59705 Washer 2 64742 Ring 1 81124 Nut-3/8-24 1
‘A-53611 Carrying Case & Kit 1 59716 Lever 1 64758 Repair Kit 1 82146 8-32 x 5/8 6
* A-53625 Crankcase & Tank 1 59717 Needle 1 A-65283 Cap Assembly 1 82147 8-32 x 1-3/4 1
* A-53626 Handle 1 63019-1A Spacer 1 65391 Gasket 1 82155 8-32 x 2-3/16 8
* A-53640 Vane & Shaft 1 63051 Cover 1 65483 Gasket 1 82178 8-32 x 3/4 T
54536 Washer 1 63053-1 Plate 1 65489 Screw 3 * 82191 1/4-20 x 1-3/4 2
54620 Filter 1 63166-A Reed 4 A-65552-1 Bolt 1 83008-1 Washer-# 6
54620 Element 1 63195 Bearing 1 65593 Line 1 83009 Washer-1/4 4
55095 Ring 1 63268-A Spring 1 65597-1 Clamp 1 83022 Washer-# 8 7
55204 Bearing 1 A-63309-1 Rod 1 65633 Baffle 1 83024 - Washer-# 6 4
55537 Ring 2 A-63325-1A Cover 1 65718 Line 1 83046 Washer-# 10 2
55759 Spring 1 A-63337 Rod 1 65718 Line 1 83102 Washer-3/8 1
55871 Stud 4 63367 Screw 1 65830 Bushing il 84010-1 Washer 1
86324 Pin-cotter 1

1

* Denotes new parts.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.






